DH150-R130 M2X63-16T DH60 DH80 Excavator Parts Swing Motor Assy ForR130-5 DH150-7 R150-7
DH150-R130 M2X63-16T DH60 DH80 Excavator Parts Swing Motor Assy ForR130-5 DH150-7 R150-7
DH150-R130 M2X63-16T DH60 DH80 Excavator Parts Swing Motor Assy ForR130-5 DH150-7 R150-7
DH150-R130 M2X63-16T DH60 DH80 Excavator Parts Swing Motor Assy ForR130-5 DH150-7 R150-7
DH150-R130 M2X63-16T DH60 DH80 Excavator Parts Swing Motor Assy ForR130-5 DH150-7 R150-7
DH150-R130 M2X63-16T DH60 DH80 Excavator Parts Swing Motor Assy ForR130-5 DH150-7 R150-7

DH150-R130 M2X63-16T DH60 DH80 Excavator Parts Swing Motor Assy ForR130-5 DH150-7 R150-7

Construction Machinery – Excavator spare parts- swing motor
  • Excavator Model:DH150-R130
  • Part Number:M2X63-16T
  • Warranty:1 Year
  • OEM/ODM Service:Provided
  • Delivery Time:7-15 Days
  • Condition:New
  • After-sales service:Online support,Video technical support
  • Packing:Wooden cases or pallets
  • Payment Terms:T/T, Western Union, MoneyGram

DOWNLOAD

Click to leave an online message for us
Please send us the inquiry and we will reply you as soon as possible!!
Please send us the inquiry and we will reply you as soon as possible!!
*
*

Locality

North AmericaSouth AmericaEuropeAsiaAfricaAustralia*

Purpose

Personal UseRepair ShopConstruction CompanyInternational Trade CompanyOthers
Submitting, please wait….
Submitted successfully, Thank you!
Submission failed! Please try again later!
Email error!
Telephone error!

Specification
Videos and Images
Features
Services and Warranty
Review
Part Number of Swing Motors
M5X130(Threaded interface)150 M2X63-16TVOE14598751JMF43
EC460-M5X130Thread215-M5X130 threadVOE14542165M2X150
LD200 M5X130-19T4610138VOE14573056M2X150
LG225 M5X130-19T4419718VOE14550095JMF29
LG240 M5X18046169854255503JMF64
LG936 M5X180421810820/925315JMF43
MSG-27P44054797067G01041JMF72
MSG-44P44197187067G01140JMF151
R210-7 M2X150-12 holes92041947067G01170JMF195
SH200 SG08-13T46169852072600201JMF250
SK200-6E M5X13092608057067K01170K1045875
SK200-8 M5X13031Q81013031N810180201-26-00130
SK250-8 SG08-12T31N81201031Q811141708-7T-00470
SK260-8 SG08-1431Q810130M2X63-1621K-26-71100
SK350-8 M5X18031Q710130M2X63-14T401-00359
ZAX200 M5X13031N812010M5X130M5X180CHB
ZAX230-M5X13031Q810170M5X130LQ32W00011F1
ZAX240-3 M5X1301437977M5X130YN32W00019F1
ZAX330-1-16T-M5X1801588986SG08 MFC160LQ15V00020F1
135 M2X63-14T1484679JMF151LC15V00023F1
365 M5X1803349968JMF29
Other Excavator Parts We can Provide
Engine AssemblyFinal Drive AssyHydraulic PumpGear Pump
Swing MotorTravel MotorFan MotorElectrical Parts
Swing GearboxTravel GearboxRelief ValveDistribution Valve
Available Engine Parts
Liner KitPistonPiston RingEngine Bearing
Cylinder BlockGasket KitGasket HeadCrankshaft
ValveValve SeatValve GuideNozzle
BearingAccelerator MotorTransmitterPressure Switch
Flameout SolenoidMonitorFan CoolingOil Filter
RadiatorMain ValveBelt
Seal KitShock AbsorberDiaphragmO-ring Kit
Hydraulic Breaker AssyChiselCylinderBushing
Undercarriage PartsElectrical PartsHydraulic partsEngine Parts

Swing Motor

Swing Gearbox

Swing Motor Parts

Final Travel

Hydraulic Parts

Excavator Parts

Company Introduction

Over 15 years experience excavator spare parts sales team

Best & Cost-effective products are our most sincere guarantee

At HUILIAN MACHINE, our mission is to be the preferred choice for construction and excavation equipment parts, offering superior products that enhance the efficiency, reliability, and performance of heavy machinery.

We strive to empower construction professionals with the right components to keep their projects running smoothly and efficiently.

Unrivaled Expertise: Our team of experienced professionals brings a wealth of knowledge in construction machinery and excavator parts. We understand the intricate requirements of various equipment models and can provide tailored solutions to meet the specific needs of our clients.

Premium Quality: We take pride in offering only the highest quality parts that meet industry standards and regulations. Our commitment to quality ensures that our products are durable, reliable, and capable of withstanding the toughest conditions.

FAQ

Q1. How many days for the delivery time?

It is about 3-7 working days after the order confirmation.

Also it depends on the quantity and product you want we have various logistic line to gurantee the shipping time.

ODM & OEM:

If you need the custom service time will be longer because of the production.

Q2. What types of construction machinery accessories does your company provide?

We provide all kinds of construction machinery parts, including hydraulic parts, engine parts, seals, electrical parts, chassis parts, to meet your various needs.

Q3. How to determine the price of accessories?

The price of accessories is determined according to factors such as model, specification and quantity. You can get a quotation through the price inquiry on the website or contact our sales team.

Q4. How do I pay for my order?

We accept a variety of payment methods, including credit cards, bank transfers and online payment platforms, to facilitate your order payment.

Q5. Can special accessories be customized?

We have professional ODM/OEM Service to cater your various needs. Please provide the data,name plate,part number to make sure we make the correct product you need.

Q6. How do I handle returns and exchanges of accessories?

If the accessories have quality problems, please contact us as soon as possible after receiving the goods, and we will provide you with guidance on returning and exchanging the goods.

RELATED PRODUCT

POPULAR SWING MOTOR PRODUCT FOR YOU TO CHOOSE

    loading…

    已经是到最后一篇内容了!